dyjamato

ILLUSTRATED SPARE PARTS LIST
) FOR
HIGH SPEED
SAFETY STITCH MACHINE

MODELS & DEVICES

AZ6500G-A AZ6500G-C
AZ6500G-A-52

- K1 -C -




7N ) X OO RDS

T D= Y X N ZAZ6500G-A4 (- 2 RER) F EAEFAICLTAS X M RERLTWES,
HEI~BZREFETFAVEZZTHRLTVET,

HHU~YTET N, RS ZERL TV ET,
NR=YJZAPMCERENTVD Y T —DFTEIINEXAEXIEEEDLTWES,

[] ﬁﬁlﬁl@l\—‘/ YR b kf(‘]’l/f i @Iiéﬂ’bﬁ_iﬂnnéib LTWE9d,
[ JMiXIEParts No. &U*/ﬁ@kﬁ

€& HIEIDOA—Y YR MR LT, SEEBNMENEBRETEFASEDLTWES,
BREXOBEO TR

% TONR=Y YA MIRBENTWDEEHE TEXOBE, Parts No. (FlziE, 2150210)
TRBEWVWLET,

Y 0020004D3BE 1%, 0020004 iT20004 CTHT T VY,
R ITTFa—THEXOBEIIHELEIEZBALET XV,

BB, TON-Y YR OEBEFHRL RRCIVEREINIBEAEHVETOTTT
AT &N,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of AZ6500G-A4
with Flat Knife.

The items from No.l1 to No.13 contain the standard model.

The following items included No.14 contain the submodel and Devices.

The dimension of Collar on this Parts List shows Inside diameter X OQutside
diameter X Width.

[ ] means thls part is changed from'the previous Parfs List.
Inside of [ ] shows the previous Part No. and the shape of screw or the like.

@ neans this part and model is added to the previons Parts List.

i% When pla01ng an order for the parts from this Parts List, please clearly state
the Parts No. (e.g.2150210) which you require so that we can deliver the correct
parts to you.

v When the Part No. is “0020004” , please place an order for the part by showing
“0020004” or “20004”.

v¢ When ordering Air Tube, please inform us of thé Part»NQ.'and the length.

This Parts List is subject to change without notice.



CONTENTS

MISCELLANEQUS COVERS(1) = = = o e o v oo oo e e e e

It ” 2) .
» E3)
MISCELLANEOUS THREAD EYELETS

MISCELLANEOUS CRANKSHAFT & BUSHINGS + = = =+ = = = -

NEEDLE BAR DRIVING MECHANISM
KNIFE DRIVING MECHANISM.
PRESSER FOOT MECHANISM

UPPER LOOPER DRIVING MECHANISM

LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM -

FEED DRIVING CONTROL MECHANISM
FEED DRIVING MECHANISM
LUBRICATING MECHANISM.
EXCLUSIVE PARTS for UPPER KNIFE (Angled Type),

A265UGG—05 , " " %" moEoEoEEEEEEEEEEEE N

AZ§500G-A4-52 EXCLUSIVE PARTS ¢ = = = o o o 0 o o e

K1 DEVICE

THREAD STAND

WARNING LABEL
LIST of MAIN SPARE PARTS

INDEX -

. ﬁ?l

H X

” (2) ......

E)b—%ﬁﬂ .......
T 2EWIIL—/ k- - -
mjﬁ Y. - - - - -

- AR TEFANRNE - - - - - -

YIJETNERBE - - - -






Ref.

(U (O S NG (O (O (S (S I |6 3 () DO M = e b e e e —_—

WL
—

LI LY LI
O\ b WD

MISCELLANEQUS COVERS (1) A/N—BA&%k (1) 1
Parts Amt .
Na Description -8 4 Req.
2100006 Cloth Plate s = « + « o ¢ ¢« « « & IJBAFLL—R -« o o o o o 1
2150210 Cloth Plate(Lower) =« = ¢ « « « -« 27aRXFVL—hK(F)e - - 1
2100014 Rubber Cushion <« « « « « « « « IR —bh(TF)EAE- ¢ 1
001123 Washer ............. U\\/:‘/.Y .......... 5
000644 Spring Washer = = « « « « « « « RZY T Iy % s oo - 3
110045 Screw(M4-0.7X12) » « =« « ¢ « - - IERT o o v v e v oo e e 3
2100011 Cloth Plate Eccentric Bushing* - =¥V Tz« ¢ ¢ ¢ ¢ - 1
160001 SCTCW(M4_0.7X4) ........ _ﬂ:*/ ........... 1
2100012 Collar(4X9X6mm) « = « » - = « - BT— o o o e e e e e 1
003637 Screw(1/8-44X2.5) « « « « « « IERY ¢ o v o000 e e 1
2150015 Cloth Plate Spring =+ « « « « » VA-T.374 Z N2 S ITEREEE 1
110012 Screw(MA—0.7X5) = « « « « « « R oo oo v e oo 2
100001 Lock Nut = « ¢ ¢ « ¢ ¢ ¢ ¢ ¢ « & 1= ) 7-1—\\/ ]\ ........ 1
110031 Stop Screw(M4-0.7x12) - - - - - ARYINET o o v o oo 1
0020004 0il Cape = * « » = « « » « « o = FANFTI T o o o oo 1
0020005 O-ring(P28) » « + o « « » o « « OUUF o o oo oo o oo 1
2100053 Top Cover » + ¢ ¢ o ¢ ¢ o o o o & _l:w/\‘—— .......... 1
110016 SCFCW(M4—0.7X15) ........ _]J_‘,*I\/\‘ ........... 6
2150026 Top Cover Gasket =« =« + « « « = ¢ EHR—RyFy e o o . 1
2500864 0il Reservoir Gasket =+ + « « « HWBZH NoFL o ¢ ¢ o o o 1
2100863 0il Reservoir+ " = * = * = = = = Wl o o momom e 1
006816 Screw(1/4-24X8) -------- JJ:*.V .......... 4
0032879 Oil Reservoir Rubber Cushion(Black-colored)BFtR= A (&) - + 3
0033627 Oil Reservoir Rubber Cushion(Green—colored)Bhi#E= A (k) « - 1
2100875 Oil Reservoir Positioning Bar + - W/ EERE « « - « - « - - 4
300004 Washer * " * *** === === Dysige s =t m e 4
120017 SCI‘CW(M5 0.8X15) = = = = = = = = RS e = mmn e 6
0020137 Drain Hole Seal « « « « ¢ - - S SV B B R R RN 1
005075 Drain Hole Screw(3/8-24X8) « - - HIRF R « « « ¢ « ¢ o o o 1
300043 Washer * = * = * == * === D T R 9
2049401 Serial Number Plate « « « « - - Y oA Ve N 1
000726 Rivet » + = = = = = = = = = = =« )lﬁ e ®m m m m m ®m m ®m m ¢ 9

37

AZ65006






MISCELLANEOUS COVERS(2) A/ —B& (D) 2
Ref. Parts Amt .
N _No Description i 4 Req.
1 2150016 Side Cover =« = + « © o o+ o o« o & {ﬁ'lﬁi?/\‘— ......... 1
2 110013 Screw(M4-0.7X8) =« « « « ¢« « « & IERY ¢ 0o v v v e o 5
3 110001 Screw(M4-0.7x5.4) « « « « « « IERY ¢ v o oo e e e e 1
4 2150018 Eye Guard Holder =« =« « « ¢« « « « TAT—FHR « = o o« o 1
5 170032 Screw(M4—0.7X5) =« « « o « « « IERY ¢ o o o v v oo e e 1
6 000010 Conical Spring Washer » « « « « - MARRT YT e o0 0 o o 2
7 2150125 Eye Guard « + + » + o « « + o o « FAT—K e o oo o v v o 1
8 110076 Screw(M3-0.5X6) = o ¢ ¢ ¢ o ¢ ERY o0 o0 v v 000 2
9 000444 Washer « = » = ¢ « o o o o « » BN R 9
10 2150023 Needle Bar 0il Defender » « + - - SHEMSZ S « o o o o oo . 1
11 110012 Screw(M4—0.7X5) « « « « « « « IERY o oo v v v v v e 2
12 2150024 Needle Bar 0il Seal = « = « « « - HEL —IL ¢ o o o e e e 1
13 190015 Screw(MI4-2X6) « « « « + « « « IERY o o o v o0 o0 e 2
14 2150025 Logo Plate =« « « « « ¢ ¢ « « « & aIde—JfgK o oo 1
15 110106 Screw(M4-0.7X8) « « « « « ¢ « IERY « o v v oo o0 e e 2
16 390177 “AZ-G” Logo Mark =« « « « ¢ « « -« AZ-Gud=—2 + « « « 1
17 390098 Brand Name Plate(68mm)(Red) « « « &&HR(GR) « « « + « « « « « & 1
18 390097 Brand Name Plate(83mm)(Red) « « &R (GGR) = « « « « « « « « 1
19 2100538 Front Cover Latch Spring -« + « - BiBAF I N—F v F R« « « 1
20 0024446 Front Cover Hook =« « « « « « « » BB A RX—T 7« ¢« o 1
21 001203 Screw(9/64-40X4.5) « « « « « « IERY o v o v e 00 v e e 1
22 0020016 Front Cover Hinge Pin+ « « + « - 1B Pt VAV VAR
23 003637 Screw(1/8-44X2.5) « « « « « « - IERY o o 0o v oo v v 2
24 2100024 Front Cover (Right) =« « ¢ « « « AIBAE I N— ¢ o o v 0 1
25 0024095 Front Cover Hinge Spring -+ +« - - RiBAF A X—E VYRR - « ¢ 1
26 2100855 Front Cover Hinge = « « = « « « » 1] B P Sl VARSI 1
27 2100703 Chip Guard(Openable) =« « = + - - YIBEI M« » o o 0o oo 1
28 110003 Screw(M3.5-0.6X6) < < ¢ o ¢ ¢ IERY o oo v e oo o v 2
29 2129423 Model Plate(Red) =+ « « « = - - - BISKHRGER) « 200 0 0 0 e 1
30 ———— Threading Chart(See the Table) - RBEVH(THXZBM) - - - - - 1
31 2100856 Front Cover Latch s « « « « « « & '"]'Eﬁ%ﬁ/*-—7 IF e o oo 1
32 110054 SCTCW(M3_0.5XB.5) ---------------- 2
33 390513 Threading Chart (Left) « « « « « » 7&15/121(21‘:) -------- 1
(B) BREZEHEXORII#MER(F—VIEES, HEBRST)2BHOET I,
Note : Order for Model Plate must be accompanied by model designation(including
symbols of gauge and devices).
Parts No.
Mode Is Threading Chart
A265006 390670
6500G-52 390670

AZ65006



/

\P

\\

./
“\J

12

AZ6500G



MISCELLANEOUS COVERS (3) H /3 —B8f& (3) 3

Ref. Parts Amt .
‘N Ne Description B %2 Req.
1 2100035 Feed Mechanism Cover =« « « « « - BV EHNR— - o 0 v 00 1
2 2100921 Feed Mechanism Cover Gasket » = + ZJY LB NN—RNoFr - . . .1
3 110048 0 TaeqQy roeom e 5. e e e e e 5
4 2100047 Chp Ml CEmFEEy . ] ‘1
5 2110027 O-ring(P52) * * = ="« st e sOUYF e+ wwe o waonnt]
6 2110026 Ball Bearing Holder = = « « = « - XYY 7. . . ... <1
7 110013 Screw(M4=0.7X8) =« « = « « - L ERT . t e 7
I T T T S

§ m omomomomom o omom oo omomomomomommomoamomoamowomwoamama o

10 150004 SCTCW(M4—0.7X6) -------- ﬂ:*/ ---------- 1
I1 « = = % = = % ®% 5 o o o o o o o v o et et e e e e e e e e e e e e e e e e e
12 2150022 Pushbutton =« + = = « ¢ ¢ « o « VA AN AV N 1
13 2100861 0il Seal = + < = ¢ o o o o o o FANT =)o o o oo 0. 1
14 0033024 Retaining Ring =« « « + ¢ « « « AR YT o oo e e 2
15 0068517 Pushbutton Spring + + « « = « = =« VARV VAP SUEEENEIE 1
16 330008 Seal Plug s + + « + o = o o+ « o SERS o o o e e e e e e e e s 1
17 330000 Seal Plug s + « + » o ¢ o » o « o EERS ¢ o o e o e e e e e 1
18 2150017 Fabric Guide Plate =« « = « « - « AR - ¢« » o oo 1
19 110064 Screw(M4-0.7X8) =« « « « « o o IERT o v v o v e e e e 2
20 2100918 Tail Cover Gasket = « « « « « « BHR—RyX e o 0 o o 1
21 2100037 Tail Cover = = = = = = = = = =, Bh)X— e n e 1
22 0036518 Seal Plug+ = = = = = = = = = = VEERR . o e o v e e e e -1
23 2100960 Ball Bearing Housing « « « « « NG e o e e e e e e 1
24 2100874 Ball Bearing Housing Gasket « « « NG TRy F o o o o . 1
25 130003 Screw(Md=0,7X7.3) =« « « « « CERY e e 3
26 0093528 Looper Thread Pipe Stay -« « « - - Y- A 745 -2=~EEERUEEEE NN 1
27 0021735 Looper Thread Pipe . « « . . . . RERA TS+ oo ww o - 1

AZ65006



36

AZ6500G



MISCELLANEOUS THREAD EYELETS BB & 4

Ref. Parts Amt .
‘N No Description N 4 Req.
1 2100063 Thread Guide Plate =+ « * « « « - 7&%?‘]1‘& °°°°°°°° 1
2 110013 Screw(M4=0.7X8) « = « « ¢ ¢« o HERY o o v o v e e e e e 2
3 0024084 Thread Tension Spring Cap+ * « « RFWF A ARXXF ¥ v S (L) - + - 4
4 0024083 Tension Spring Bushing =+ « - - - SRAFFYy FEIVIEA - - - -4
5 0024157 Tension Spring(Lower Looper Thread) FA— AT F AR« - - -« 1
6 0020118 Thread Tension Spring Retainer * RFF A ARXF v 7(TF) -+ - - 4
7 000178 Felt « o « + o o o o « o o o o o A, 7 SO 4
8 0031111 Tension DiSC .......... ;ﬁ%ﬁ%ﬁﬂﬂ .......... 8
9 000177 Felt « « » o ¢ o o ¢ o o o o o A 7 S 4
10 190016 Tension Post(Short) « « « « « « &« HAFEGE) - o e e 4
11 0032962 Tension Disc Eyelets « « « « « - SRATFERE - - -0 o - .3
12 0032952 Tension Spring(Upper Looper Thread) EA— RARAF AR« -« « 1
13 0030255 Tension Spring(Double Chain Thread) #4AF|F A AX(2ER) - -1
14 0024156 Tension Spring(Needle Thread) « « #RFF /SR « « « « = « l
15 2150116 Tension Disc Eyelet for Needle Thread #tRFAFHAKE:- - - - 1
16 0022215 Looper Thread Pipe <« « « = « « - RERAT o o oo e e 2
17 2100404 Double Chaining Looper Thread Eyelet (Rear) 2ERA—r4E(8) - - - 1
ig 110009 Screw(M4-0.7x8) = = = = = = . 1S S 3

90 = = w m o w omowomowom o owomwomowomawomwomaawmwmaaaaaaa s

9] = = w m mowomowomwomoawomwomwomawomwmamawmwmaaaa e

90 w m = o m om omwomomomowomomwomomwomomawomawmmawsaEs s
TR T T T T T T SO
24 2150124 Needle Thread Eyelet Holder - S AEEUSTR - o e e e e e 1
25 110001 Screw(M4-0.7X5.4) « « « « « « - IERY o v v o e oo oo e 2
26 2150115 Needle Thread Eyelet (Right) « « - #RE(H) » =« + -« + - - 1
27 006035 Screw(9/64-40XT) « + o = « o « IERY o oo o0 oo 0o e 1
28 000644 Spring Washer = « « + ¢ ¢ ¢ o « & A IV Ay A A 1
29 000322 Nut ............... ‘j—\y }\ ........... 1
30 2150167 Needle Thread Eyelet Holder (Double Chain) 2 EBR& R BEEfIE - 1
31 2150162 Needle Thread Eyelet (Right) (Double Chain) 2 EBRERE(H) « - 1
32 110002 Screw(M3—0.5X5) « ¢ ¢ ¢ ¢ o o IERT o o oo v v 000 o 1
33 2150131 Needle Thread Eyelet (Left) =« « - &RE@E) « « « « « = « - - 1
34 2150173 Needle Thread Eyelet(Left)(Double Chain) 2 HEEBR&RE(E) - - 1
35 130026 Screw(M4—0.7X5.8) =« « « = « « - IERY o o o oo o000 . 1
36 2150160 Needle Thread Pull-off =+ = « « - GHRHEY o e e e e 1
37 110041 Screw(M4—0.7X8) =« « « « « « « & IERT o v oo v v 0000 1
38 000653 Knock Pin+s « « ¢ ¢ o o ¢ ¢ ¢ o o A A - A 1
39 2150165 Double Chaining Looper Thread Eyelet (Left) 2&BVv—rd(&) - - -1
40 110008 Screw(M4—0.7X5) « « « ¢ « ¢ o IERT e o o000 0 o0 . 2
* Ref. No. 41 to 68 *+++ See the following page.

AZ65006



MISCELLANEOUS THREAD EYELETS #iEBA R

Ref.
No_
41
42
43
44
45
46
47
48
49
50

51
52
53
54
55
56
57
58
59
60

61
62
63
64
65
66
67
68

Parts
_Na_
2150151
110091
0020123
190002
0020124
0020125
0020126
000182
0020167
009853

0020165
000010
190000

0020166

2150111

2150112

2150132
170049

2150027

0093303

2100229
2150119
110035
2150123
2150120
2150121
000014
110026

4
Amt .
Description B 4 Req.
Thread Eyelet Stopper s « « « « - TXREBARY R o0 1
SCTCW(M3—0.5X3) ........ _lh;i(?/“ ........... 1
Tension Disc Eyelet s « « « « « « 2ERAWTERE- -« - - 1
Tension Post =+ « « = « « » « « » RIEFHE « - e e e e 1
Tension Disc =« « «  « « + « « « OEBAFTFM - « + + ¢+ » - 9
Double Chaining Looper Tension + 2EHERAFT/IR .+ « » + « 1
Tension Spring Bushing =« « - - - 2HEBAWRTFFTY FEIVIERX - 1
Adjusting Nut .......... %ﬁﬁﬁﬂ-\\/ ]\ ......... 1
Double Chaining Looper Thread Eyelet =X R « » « « « « « - 1
Screw(11/64-40X6.5) « + » « « IERT ¢ v v v v v e e 1
Thread Eyelet Bracket s « « « « CXAEER e v l
Conical Spring Washer « « « « « HMARRT V% ¢ o o 0 o o o 1
Screw(M4-0.7x7) = = = = = = = = R e = e e 1
Thread Retaining Finger s « « - - ARBEHN . - 0 000 e e 1
Thread Retainer Plate Support « « /NRFHL = « « =« ¢ o ¢ o ¢ 1
Thread Retainer Plate « « « « « N Ed R 1
Thread Retainer Spring =« « « « = INEFIL NR « ¢ o 0 o o o o 1
= AXA4A) = = = = = = = = SV ¢ ®m ®m = = ®m = m m m ¢ 1
i%%%%ﬂ%lo%%fé)over ....... 111]5-%//{-{37{7/%‘-— ...... . 1
Looper Driving Shaft Oil Seal « « p—EhF A N —1 ¢ - - - 1
Looper Holder Cover Spacer (Rubber) A—REHN—AR—H - -]
Looper Thread Eyelet(Left) « « « b—2RREEE) « « « « - -« - 1
Screw(Md=0.7X10) = = = = u = « & EXRY o v s n v nwon s -3
Thread Eyelet Support s « « « « - HEEAIR - - o o e e e e 1
Lower Looper Thread Eyelet « « « FA— %\ « « « « « « « » 1
Upper Looper Thread Eyelet « « « EJV— RAH « « « - « « - - 1
waSher ------------- 7“/:‘/‘\7 e ® ®m m = = m = m ¢ 2
Screw(M3-0.5%X6) =« = = « = = = & I8 3 20 S <2

* Ref. No. 1to 40 »++++ See the preceding page.

A265006






MISCELLANEOUS CRANKSHAFT & BUSH INGS

Ref.

5

OO OO0 1\ WDN LD

—

12
13

15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41

42
43

Parts
No
2150214
160007
2100625
160001
2110184
2110183
0093090
3100129
2150096
2150038

2150180

160027
2100872
2120537
2100410
2150039
2100105
2150043

2100117
2150049
2150048

003636

000526
2150040

310109
2150041
2150046
2150047

2100272
2150044
2150045
0077301
2100412
2100413
2150042
2150069
2100414
2100417

2100098

2150050
2100642

FWMBEU Ty 1Bk 5

Amt

Description & 4 Req
Machine Pulley « « « ¢« ¢« ¢« ¢« « ¢ IV FP—P ¢ v ¢ ¢« o o . 1
Screw(MS—IXG) ......... JJ:*“} ........... 5
Mechanical Oil Shield Sleeve - - #EIYV XY —F« « - . . . . 1
SCTCW(M4-0.7X4) ........ ﬂ:*s‘/“ ........... 5
Corrugeted Washer « « « « « « « 3 A A A R 1
Mechanical Oil Shield+ « « - - - MWEIY = o v 0 v e e e e 1
Crankshaft Ball Bearing (Right) « R—nARFYLF(F) - -+ -1
Bearing Adapter « «» « « - « .« .+ . RTPYUTZH o o o o o e 1
0il Pump Driving Worm-+ - « - - - 7 e 1
Crankshaft Bushing + « « « « . . 7w/ a2 e o o o o o o o o 1
Crankshaft =« ¢ ¢ o ¢ ¢ ¢ « « o & DI T TR o ¢ ¢ o 1
SCI‘CW(M3—0.5><3) ......... * .......... 5
Crankshaft Ball Bearing(Left) - iﬁ-—/vf\j? U7 (k) « « - -1
Double Chaining Looper Thread Take-upRafFHb A+ « « « « . !
Thread Take—up Pin « « « « « « BRBEFHALELY - ¢ o o . .1
Crankshaft Bushing « « ¢ ¢ « « « INT YT/ m e o o e o o e <1

Upper Knife Driving Shaft Bushing (Right) EX RET v = () 1
Upper Knife'Feed Bar Driving Shaft Bushing LAw-%)W7yya . - -

[\)

Upper Knife Driving Shaft 0il Seal LA RAEArAny—n . . -1
Needle Bar Driving Shaft Bushing(Right) #¥)7//M7ov=(k) . - . 1
Needle Bar Driving Shaft Bushing(Left) #EYF//M7ova(®) « . - 1

Cap Screw(5/16-32X3.5) « « « « » %*‘/“ .......... .1
Gasket ------------- %/ ---------- 1
Needle Bar Bushing (Upper) ﬁ’r%‘j vz (k). . ... o1
Ol l Wle ---------------------- . 1
Needle Bar Bushing(Lower) §+$7 OV 2(F)e « ¢ o |

Upper Looper Driving Shaft Bushxng(Front) v-rgfyvaGi) - - . 1
Upper Looper Driving Shaft Bushing(Rear) v-ri/ova(§) - . . . 1

Looper Driving Shaft 0il Seal « « A — @A AN —N « ¢ - -]
Lower Looper Driving Shaft Bushing(Front) TA~rW/yv2Gi) - - -1
Lower Looper Driving Shaft Bushing(Rear) Fi—rW/yva(f) - - - -1
Looper Shaft Oil Seals « « « « N—RElA AN — e o o o]
Double Chaining Looper Shaft Bushing(Front)2&f\—W7/yvaG) - - 1
Double Chaining Looper Shaft Bushing(Rear) 2ERV—rW7yva2(§) . - 1
Feed Bar Driving Shaft Bushing(left) EV#T v = (&)« - - %

Seal Plug lllllllllllll ﬁﬁ IIIIIIIIII ¢
Looper Rocker Shaft Bushing e « « p— {7 v 2 - ¢« « .2
Seal Plug » = = = = = = « « = =+ RS . u woa s m e e o1

Control Lever Shaft Bushing+ : - X VREL A—H7 v =2 - - 1
Needle Bar & Needle Bar Bushing, C. Set #ti - gtgE7 v = (%ﬁ)l
Needle Bar = = = = = = = = = u o Gl - = = = 0 0w a e

AZ65006



AZ65006



NEEDLE BAR DRIV ING MECHANISM iR A

e e p— ';U
:;U]_[;w[\)hd o\ooo\IO\m-lkwl\),_“g@
—

18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

% Ref. No. 41 to 53

Parts
Na
2150105
120049
2100144
160002
2100899
120006
2100137
160003
2150510
2150500

2100136
300008
140003

2100138

2100176
310089

2150051
110006
160016

2100642

2159111
003637
2150057
2150058
000035
110009
2100502
110001
2108050

005345
2100145
110011
0032604
2109211
110002
2150035
3100370
2100152
310005

6
Amt .
Description 4 Req.
Needle Bar Driving Connecting Rodﬁ{-%u W R e e e e e e e e 1
SCTCW(M4 0. 7)(16) ........ _U:;i(/ ........... 2
Needle Bar Driving Connecting Rod Pin $HEZ S 2 - « 1
Screw(M4 0. 7)(5) ........ _U:*:‘/‘ ........... 1
Needle Bar Driving Lever + - - - $HE7 S 8lfg - - - « « - 1
Screw(M6=1X12) « « « « « « ¢ « & IERY o v 0 0 0 0 0o 00 o 1
Collar(12X20X10mm) <« « = « = - HT— e oo e e e e 1
SCTCW(M5—0.8X5) ........ _ﬂ:*f/‘\ ........... 2
Needle Bar Crank Arm, C. Set - - &SV 7 G - - - - - - 1
Needle Bar Driving Shaft + « « IS Il « « » + « 1
Needle Bar Crank Arm =+ « « + - - SHEI SV T « « o o o o 1
Washer =« ¢ ¢ ¢ ¢ o« o o o ¢ o o @ ljxy\‘/.;( .......... 1
Screw(M6=1X18) « « « « « « « « & ERT o o o o v e e e e 1
Needle Bar Connecting Link + « &YV Z « « « o o ¢ ¢ 1
Needle Bar Comnecting Link Pin @YV 2L « ¢ ¢ « ¢ o & 2
0il Wick =« » « ¢ © « ¢« « o o o R 9
Needle Bar Connecting Bracket « - &M « « « = « « « « « 1
SCI’CW(M3.5"0.6X10) ....... _U:*\f/“ ........... 1
SCTCW(M4-0.7X4.5) ....... JERY « o v 0 0 0 000 e 2
Needle Bar « « « = + « o « = + » GHEE « « + ¢ o o e e 1
Needle Clamp(A) + + + + « « + + o GEIER « o o o o o o 0 0 o 1
Needle (System:DCX27) « « « « « Bte oo oo e 2
Screw(1/8-44X2.5) + « « « « o« =« HERY ¢ v v o v v v v e e 9
Stitch Plate Support Stay, C. Set#HRKEftHEX=(H) - - - - - 1
Stitch Plate Support Stay- - - - $HRERffEXT+ « - - - « - 1
Roll Pin » = = o = o = = « = « =« B LY o o o v e e e e 1
SCI'CW(M4‘0.7X8) ........ _IJ:*T\/“ ........... 6
Stitch Plate Support(Rear) - - - #HHREfTE(E&R) « » « - « - - 1
SCI'CW(M4_0.7X5.4) ....... Jh*‘\/\‘ ........... 1
Stitch Plate(A4) =« « « « o = « » GHR « « « « o o o o 0 e e 1
Screw(11/64-40X8.3) =« « « + « IERY = v v v v v e e e 2
Stitch Plate Support(Front) - - - @HREXft&(RI) - = » - - - - 1
Screw(M5—0.8X10) ........ _IJ:*?/ ........... 2
Rubber Cushion * * ¢ ¢« « « « « jﬁ){}'“ ........... 1
Needle Guard(Front) (Double Chain Stitch) A v Z&54 (@) - - 1
SCI'CW(M3—0.5X5) ........ JJ:;‘F:‘) ........... 1
HR Unit, Complete Set » « « - - - HREHEG) - « - -+ - - 1
Tube Joint =« « « « ¢ « « « « « & /{47%? ......... 1
0il Tube(70mm) =« « « « « « « « - B (T0mm) » » ¢ - - - 1
0i] Wick * « « * « o o o « « « & B o o e e e e e e 1
""" See the following page.

AZ65006



NEEDLE BAR DRIV ING MECHANISM R 4

Ref.
Na_

41
42
43
44
45
46
47
48
49
50

51
52
53

% Ref. No. 1to 40 «+--

Parts
No

2100533

310001
2100535
2100536

000393

110013

320008

000567
2150150
2109212

007627
2109210
110027

6

Amt .

Description o A Req.
HR Felt Holder = = = = « « « « & HRZ=WVIZT o o 0 o o 1
HR Felt s = = o « o o o « o o o« HRZ /L h o« o o+ o o« 1
HR Felt Holder Bracket, C. Set - HREf+&GE) - - + - « - - 1
HR Felt Holder Bracket =« « - - - HREfIH » « + « o o « « 1
Roll Pin ¢ « ¢ ¢ o ¢ ¢ o o o o & B—)LEY ¢ o ¢ o o o o o 1
SCTCW(M4"0.7X8) ........ .Lh*y ........... 1
Fitting Stud(Short) « « « + + « « BEHFERLIGE) - - - - - - 1
Seal * ¢ ¢ o o e e e e e e 0 e AR N 1
HR Unit Bracket . « « « « « « « - HREEBR: - ¢« « ¢« - 1
Needle Guard(Rear)(Double Chain Stitch) £ &=/ (%) - « -1
.................. 9
%ﬁﬁﬁf(Méugrd(Front)(Overlock St1tchiFﬂ‘—-/\§+”‘éf(*1) R |
Screw(M2.5-0,45X3.5) « « = = « IERY o oo o0 e .. 2

*See the preceding page.

AZ65006



A765006



KNIFE DRIVING MECHANISM

Ref.

g

OO0 I\ LN LW

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

Parts
_Na
2100160
120049
2100173
160002
2100162
120006
2100161
160003
2150060
2100165

2100418
110035
0020496
000532
110004
0093864
2150020
110012
2100174
2150019

110001
2100009
2150021
0032919
2100419

110046

000688
2100167
2100168

140014

Description

Upper Knife Driving Connecting Rod EARXw >y K - .

Screw(M4-0.7x16) * = = = * = * -
Driving Lever Pin« « « « « « « -

Screw(M4-0.7x5)
Upper Knife Driving Lever -

Screw(M6 1X12)
11ar (10X 19X 9mm) « = « = « «

Screw(M5 0.8x5)
Upper Knife Driving Shaft -

Upper Knife Holder P051t10ner .

A A K 7
Amt .

& Z &%
{E?t‘) e " " ®m ®m m m m ® = o 2
AHhBEE v o1

- 520 L L BB I B I R 1
EX S s i
JJ:*?\/‘\ ........... 1

e

0 791V, 77 4 <V S |

Upper Knife Holder (Flat Type) - + EARKAZL(F) + « « « « - 1
Screw(M4—0.7X10) ........ Jh*:/ ........... 1
Upper Knife(Flat Type) =« « + - - EAR(EE) e ¢ 0 o 0 0o 1
Washer =« ¢ ¢ ¢ ¢ o o o o o o o @ Ly RV ST T T ST S ) 1
SCI’CW(M3.5—0.6X8) ....... J_t;‘F?/“ ........... 1
Seal Plug+ ¢ « ¢ ¢ ¢ ¢ ¢ o o o %& ............ 1
Lower Knife Holder Spring Stop * FTRAARNRRZES « ¢« ¢« - - . 1
SCTCW(M4—0.7X5) ........ _lh*‘/ ........... 3
Cloth Plate Rubber Cushion -+ « 4B L - « ¢ « « « « o - 1
Front Cover « « « ¢ « ¢ ¢ ¢ o o CD DA R 1
Screw(M4-0.7X5.4) =+ « « « « « =« _u:j‘(:‘/“ ........... 2
Cloth Plate Spring Pin « « « - - NRRZHFEY o oo 00 o 1
Lower Knife Holder Locking Plate TAXRXEBEIVIEA - « « - - - 1
Lower Knife Holder Spring« « + « FAR N« + ¢ o ¢ o o ¢ 1
Lower Knife Holder - « « « - - - TFTARE v ¢ o o o0 oo 1
Screw(MS—O.g)(lZ) ........ _”:*\‘/“ ........... 1
Guide Pims « = = = = = + + + « » HAREY « o+ o o o 0 o s 1
Lower Knife o « « « ¢ o o o « « « TFTAR e o v o v e v v e a 1
Lower Knife Clamp » + + « « « « FARELT « « ¢« ¢« o o o o o 1
SCI'CW(M4"‘0.7X8) ........ JJ:*T‘) ........... 1

A265006



=) RO I

—_—

—18

AZ6500G



PRESSER FOOT MECHANISM T BE 8
Ref. Parts Amt .
Ne— —Ne— Description B 4 Req.
1 190080 Adjusting Screw(M10-0.75X30) « - FAFRT « + » =+ = ¢ - - * 1
2 100073 Lock Nut = = = = == * === =« Byl e = 1
3 2100181 Presser Spring = = = = = = = = = i e O SUEL 1
4 2150145 Presser Bar ., " " = = = = = &= W % ---------- 1
5 2100580 Presser Am Positioning Guide Pin#f—pa®RHNrEy « « - - - - - 1
6 000482 Spring pijp * * r vt ororomowow s AFY LSy 1
7 2150146 Presser Am Stop =+ ¢ ¢ = = =« - i o S NN 1
8 110012 SCTCW(M4_0.7X5) -------- _IJ:*T‘/‘ S L R R R B T 1
9 2150147 Presser Foot Release Lever <« = « FHH = « « ¢« o ¢« o o o o 1
10 2150148 Presser Foot Release Lever SpringFEF )N+ ¢ =« ¢ =« 1
11 170045 SCT%W(M4_0.7X5> ........ _IJ_‘.*‘\/‘\ . " " = = = = = = o= 1
12 180001 Screw(M4-0.7x4.5) = = = = = - ° NIRRT« v oo 0o o |
13 2100193 Presser Foot Lifter Lever s « « « #xz{X L N— ¢ « ¢ - ¢ .« . 1
[d = = = % = = % = = = % = = % » = ‘+ o#wo# oW oW R owowowoEowow o mwoamwaaww oo
15 170047 Screw(M8-1.25%X10) = = = = = = = JERSS = = om s e 1
16 2150138 Presser Foot Lifter Lever Stop - #F:r_%/fl//\——x }~ R . o]
17 120010 Screw(M6-1x10) = = = = = = = = = . 1
18 2100197 Presser Foot Lifter Lever L1nk #F:l‘-%b*l//\——)/ﬁ e o o]
19 2100518 Presser Foot Shaft Collar- - « . $#fxdhbS5— . . . . . . . -1
20 120017 Screw(M5—0.8X15) = = = = = = = = ERY == mr e 1
21 2100192 Intermediate Lever « ¢ ¢ ¢ ¢ « THL N— o o o e . 1
22 110065 Stop Screw(M4-0.7X12) =« « « - - ARYLRY ¢ o 00 00 1
23 100001 Lock Nat = = * = = = = = = = = & vy sFo ke e 1
24 2150139 Presser Foot Lifter Lever Sprmg HxEF L N—Nxx . ¢+ o - 1
25 2100099 Presser Foot Shaft Bushing « « iy vy = o « ¢ = o ¢ 1
26 160007 Screw(M6-1%x6) = = = = = = = = = lh*‘\/‘ Lo e m m om o omomom 1
27 2150140 Presser Arm, Complete Set» « « « #fcBaG) - = =« - -« - - 1
28 2100189 Presser Foot Shaft « « « « « - R .1
29 2150141 Presser Arm ¢ = ¢ ¢ = o o « & o S -1
30 2100199 Presser Am Hinge Pin« « + < « il AV AVZE IR |
31 160001 Screw(M4—0.7X4) =+ « « « « « o & IERY o v o v v e e e 0o 1
32 2157310 Presser Foot, Complete Set(A4) -#x—(KA)(A4) - - - - - - - - 1
33 2157300 Presser Foot Hinge + « « « -« - - i ) N A 1
34 110004 Screw(M3.5-0.6X8) =« « « « « - - IERY e o v o v e e e e 1
35 2157305 Presser Foot Spring(Large) =« + «FAZ XR(K) » « =« + « - 1
36 110002 Screw(M3-0.5X5) « ¢ = ¢ o o o IERT o o oo v e e v e 1
37 2107409 Presser Foot (Front/Rear) Unit (A4)$# = (Fif* &) () (A4) -1
38 004136 Screw(1/8-44X2.7) « « « « « « IERT e v e e v e e e 1
39 0022156 Thread Chain Guide <+ « « = < « - TRUAR < ¢« + v 0o oo 1
40 004141 Screw(3/32-56X2.1) ¢« « « « « + - IERT o oo o v oo e e 1
41 0025035 Presser Foot Spring(Small) =« « « I XR(P) » ¢ = o o o o ¢ 1
42 006093 Screw(3/32-56X5.6) « = ¢« = « - - IERY o o o o v oo v e e 1
43 0033529 Presser Foot (Rear) Adjusting Plate PRZEEH « » « « « « + 1
44 000216 NUt * = ¢ o = o o o o o o o o o & A R 1
45 000747 Pinme = « o © « o o o o o o o o EY e o o e e e e e e e e 1
46 2107104 Presser Foot Stitch Tongue(A4) - JIN(A4) + « = = « « « ¢ « « . 1
47 2107163 Presser Foot Adjusting Plate - - ¥—fHEIdK - - - - - « - « - 1
48 005036 Screw(1/8-44X5.6) =« « « « « + - JERT o v o e v e e e e e 1

AZ65006



AZ65006



UPPER LOOPER DR IVING MECHANISM LI — iR 9

Ref. Parts Ant .
No Description B 4 Req.
1 2100900 Looper Driving Lever Connecting Rod/b—sSmy Ko o ¢ 0 o o 1
2 120049 SCTCW(M4'0.7X16) ........ _u:*q/‘ . " om om omom o omom omee 4
3 2100088 Connecting Rod Swing—proof « « «#LIEX « « ¢« « ¢ o o o o 2
4 2150071 Upper Looper Driving Lever =« « « EA— g - - « « « - - 1
5 120006 Screw(M6-1X12) = = = = = = = = = _IJ:*?‘) ........... 1
6 2150070 Looper Driving Shaft « « « « b — e momm e 1
7 2150072 Driving Shaft Thrust Rings « « « RZZXARKY U Z o o o o o o 1
8 2150075 Driving Shaft Thrust Ringe « « « AZARY T« ¢« o ¢« o o 1
9 2100161 Collar(10X19X9mm) « « « = « « - A R R 1
10 160001 Screw(M4—0.7><4) -------- Jh*“/ . =" om o om o= om o om o= omomos 9
11 2150130 Upper Looper Thread Pull-off « « Ea— %Y - « . . « . 1
12 110009 Screw(M4—0.7X8) = = = = = = = n a4 mwommowoaos -2
13 2150515 Upper Looper Bar Crank Am, C. Set bA—n"7S5o 27 GH) . . .1
14 2150084 Upper Looper Bar Guide Bushing « p—RENAZ )L« « -« . . o1
15 2100227 Upper Looper Bar Guide Cover =« « p— RENE . - - « « . . |
16 130001 Screw(M2.5-0.45X6) = = =« = = = &« R e aanana s - 1
17 110071 Screw(M2.5-0.45X6) = = = = « u & ERY e v v n n nonowonn -1
18 2100884 Upper Looper Bar Guide, Complete Set/A— "ERNGH) . . . . -1
19 2100221 Upper Looper Bar Crank Am -« « « EA—2RXI5 7« o . .. -1
20 300008 Washer = = = = = = = = = = = = STy e 1
21 140004 Screw(M6—1X16) « « « « « o o « o IERY o v o o 00 0 00 1
22 2100903 Upper Looper Bar Crank Arm Pin «- EA—XRIS5 7 - - -1
23 160002 Screw(M4-0.7X5) =+ « « « « « « - BERY ¢ o0 oo e e e e 1
24 310089 0il Wick = ¢ « = =« o o « « « « & b 1 PN S ST S SR T R 1
25 2100667 Upper Looper Bart « « « « « « « « JU— X e ¢+ o v e e e e e 1
26 000629 Seal Pluge « « « ¢ = « o ¢« « « & EERS ¢ o e e e e e e e e 1
27 2100892 Upper Looper Bar Guide <+ + -« - - JV—IREHN « ¢ ¢ o 000 1
28 310065 Oiling Felt « = ¢ ¢ ¢ = o ¢ o o -V 2 L 2
29 2109320 Upper Looper(for Needle Size #9~14) A — ($FEFHI~N4H) - 1
30 210009 Screw(1/8-44X3.2) =« « « « « « - IERY o o v v e oo e 1
31 000779 Standard Pin « ¢ ¢ ¢ ¢ v o ve HEEL « o o000 v 0o 1
32 120013 Screw(M6—1X15) = « « « ¢ « « « IERY o v oo v 0000 2
33 2100854 Upper Looper Supplementary Thread Eyelet b — "fEBhAE - -1
34 2150117 Lower Looper Thread Pull-off « « FTA— RAHEY » » ¢+« - - 1
35 000014 Washer =« = « « o o o « o o o « & TS d e o oo oo oo o 1
36 110002 Screw(M3-0.5X5) < « « « o - ¢ CAERY e e e e e e e 1
37 2100890 Upper Looper Bar, C. Set =+ -« - - — NG - -« - - - - - 1

AZ65006



10

AZ6500G

23

32

36

35

12



LOWER & DOUBLE CHAINING LOOPER DRIVING MECHANISM —fj— SBU—ERL— Htk 1 0

Ref. Parts
No _Na
1 2100215
2 120049
3 2100088
4 2150166
5 120024
6 2100902
7 2100161
8 160003
9 2150170
10 2100211
11 300008
12 140002
13 2150118
14 110009
15 2109347
16 2109201
17 110036
18 180014
19 2150169
20 2100249
21 300000
22 140001
23 2150168
24 120006
25 2100433
26 160001
27 2100436
28 2100438
29 120018
30 2100437
3] % n omomomowon
32 2150550
33 2100441
34 2109302
35 000035
36 300032

Description e £ KQQ;
Looper Driving Lever Connecting Rod —"m oy K« ¢ ¢ o o |
SCI‘€W(M4‘0.7X16) ................... 4
Connecting Rod Swing—proof « « <UL IEX « « ¢ « o ¢ ¢ o 0 1
Lower Looper Driving Lever < « « T — \dhE - « « « « « « ¢ 1
SCICW(M4—0.7X14) ........ Jh*‘\/ ........... 2
Driving Shaft Thrust Ring+ « ¢« - AFGARFV—F e« ¢« o o . 1
Collar(10X19X9mm) » = * = = = b+ B AN N 1
SCIBW(M5—0.8X5) ........ R e =mmm e e 4
Looper Driving Shaft < ¢ ¢ « « -« I ra): | IR SIS 1
Lower Looper Holder Am =+ + « - - TH— B e o e o v 0 0o 1
Washer ............. 17\\/:‘/,4\? .......... 1
Screw(M6—1X14) ......... _lt*:‘/“ ........... 2
Thread Pull-off « « = « « « « « TA—_REREEY -« -« - - 1
SCTCW(M4-0.7X8) ........ _I_t*:‘/“ ........... 1
Lower Looper =« « « » = « = « « . FaA—rRe ¢ o o v v o o o 1
Needle Guard(Rear) =« + « « « « SISl (JB) » ¢« o o o e o . 1
Screw(M3—0.5X6.5) =+ « « ¢ o« « « 1128 S0 IR 1
Screwed Pin(M3-0.5X4.5) =« ¢ « c BV R ¢ o o o o o 0 o 0. 1
Double Chaining Looper Driving Connection2 BN —NY 7 - 1
Bushing ............. ‘7\):‘/_1 .......... 1
Washer =« ¢ ¢ ¢ ¢ o ¢ ¢ o o o o & TS/ d e o s o o o o o o 1
Screw(Ms—O_lez) ........ .l.l:*y ........... 2
Double Chaining Looper Driving Lever 2EIBNA—  #fis - - + - 1
Screw(MG-—l)(IO) ......... _u:;‘F\‘/“ ........... 1
Looper Driving Connecting Pin(Left) A —_Y v 7 (£) - « -1
Screw(M4—0.7X4) =+ ¢ « o « o ¢ = JERT o 0 o 0 v 0 v 000 1

Looper Slide Block Holder (Front) A — \piiLEn¥ax &) - - - -1
Looper Slide Block Holder (Rear) - N — NBif#4EIHIX (&) - - - -1

SCTCW(M4-0.7X10) ........ _ﬂ:*:‘/“ ........... 2
Looper Slide Block =« = + = « - - JU— NBiRE) - » « - - - - - 1

Double Chaining Looper Driving Shaft 2EEAL— @ . . . . 1

Double Chaining Looper Holder Arm2 EBA— XK - « - . . . o1
Double Chaining Looper = « < « - QBN — % o o o1
Positioning Pin+ = = = = = = =. PBR ALY« » 1
washer ------------ . U \y\\/_? e ®m Em m m m m m m o, 1

AZ65006



A26500C



FEED DRIV ING CONTROL MECHAN ISM BizE ) SRS 11

Ref. Parts Amt .
No _ Na Description B 4 Req.
1 2150064 Main Feed Bar Lever « « « « « - HTEYVLNR— -« o oo 1
2 120006 Screw(MG—IXIZ) ......... _U:*\‘/“ ........... 4
3 2100251 Main Feed Bar Lever Pin+ - « - - BEYUNR—EL « o o o o 1
4 300000 WaSher « = = = o « o o« « o o « & A2 R 3
5 100002 Nt ¢ = = = = o o o o o o o o o & A R 1
6 000669 Washer ............. 1y ‘7?/‘? .......... 2
I 2150075 Thrust Plate « « « ¢ « ¢ « « « . AGARFU—h ¢ ¢ o o o 1
8 0095027 Retaining Ring + « « « « « « - - AR TYT e e 1
9 2100248 Main Feed Bar Connection + + « «BRiEV V7 « ¢« o o o o o 1
10 2100249 Connection Bushing =+ « « « « -« - BEYVV VI TV - - -]
11 140001 Screw(M5-0.5X12) « = « = « ¢« « IERY e oo e e e e e e 1
12 2100266 Feed Bar, Complete Set =« « - - - B2V E@E) « - - - - - - 1
13 2100242 Maln Feed Bar .......... ,/f"ﬁ%u -é? .......... 1
14 2100241 Differential Feed Bar+ - - « « - AIREUR -« « = o0 o v ot 1
15 2100243 Differential Feed Bar Connection RIxEY U/ 7 « o o « « « « 1
16 2100244 Connection Bushing =« « - - - - - IRV I T2 o - 0]
17 140000 Screw(M5-0.5X15.5) « = « « « « IERY o v v v e e v e e e 1
18 2150065 Feed Bar Driving Shaft -« - - - - - R 1
19 2150066 Feed Bar Driving Shaft Lever - - XUdfg- - - - - - - « - - 1
20 2100288 Connecting Rod Pin « « « « « - EYry REY « ¢ ¢ o o o 1
21 160007 SCTCW(MG_IXG) ......... Jh*:‘/“ ........... 1
22 2100671 Differential Rocker, Complete SetdixxVUMa(kH) - - - - - - - - 1
23 2100672 Differential Rocker » « « + « - - BIEUBE . « « « =« o o o o 1
24 2100673 Differential Regulating Slider « XF A F « - « « « « « « « 1
25 2100674 Differential Regulating Slider Cap A5 A ¥&E - - - -+ « - - 1
26 110033 Screw(M3—=0.5X6) « « « « o o o 155 32 N 9
27 2100269 Differential Lever (Right), C. Set ZBHILN—(HF)GFH) - - - -1
28 2100252 Slider Link + + = « ¢ ¢ = ¢ ¢« & RAGALHEYL T+ oo 0o 1
29 0068202 Retaining Ring =+ « « = = « + - - ARy YT o oo o 1
30 2100253 Slider Link Pin s « « = ¢ ¢ ¢ - & ZRSAFEYUTEY + o o 1
31 2100262 Differential Lever(Right) - CEBEILN—(CF) c - v e - - 1
32 2100267 Collar(10X17X8mm) « « = =« « « - BT e o e e e e e e e 1
33 160001 Screw(M4-0.7x4) =« « « = - - -« R e v v oo v e e e 9
34 000690 Spring Pin + « » « « ¢ o o o . ALY TE + v v oo 1
35 2100256 Differential Lever Spring+ + ¢« « EBJLN— XK+ ¢ « o o ¢ & 1
36 0020538 O-ring(PT) « « « « ¢ « « o « « OUYF e v v v v oo a o 1
37 2100263 Differential Lever(Left) =« + « « ZBIL N—(FE) - « - « « - - 1
38 000528 Washer = ¢ * » ¢ o o o o o o o AV SR . 1
39 000561 Conical Spring Washer = « « = - - MARRT oY% e o000 oo 1
40 100000 Adj usting Nut » ¢ o ¢ o ¢ ¢ o o & aﬂﬁﬁj—\y B e oo oo 1
41 190001 Adjusting Screw(M6-1x11.5, M4.5-0.5xX4)FAFH=xY - - - - - - 1
42 2100271 Differential Feed Graduation -« XU BEBEHK - + « - « - « - - 1
43 110016 Screw(M4—0.7X15) « = « = « « « - IERY ¢ o0 0o 0o e e 2
44 0020350 Differential Lever Stop - « = « - EZELA—ZX physXe o o . 9
45 110017 Screw(M5—-0.8X8) = « « ¢ ¢« - 1% B N 9

AZ6500G



12

A26500G



FEED DR IVING MECHAN ISM

Ref. Parts
No— —Ne—
| 2100865
2 110064
3 110004
4 2100866
5 2100867
6 2100869
7 2100870
8 2100868
9 2150063
10 160007
11 2100602
12 160001
13 2100283
14 2100281
15 130002
16 2100434
17 2100251
18 300000
19 100072
20 2100442
21 003655
22 2100443
23 300001
24 0013208
25 2100435
26 2100444
27 2100280
28 2100451
29 2100452
30 0068146
31 2100450
32 0020401
33 2100277
34 2100278
35 2100275
36 2100276
37 180002
38 2100289
39 110070
40 0023473
41 2100279
42 180003
43 160003
44 2109050
45 2109051
46 2109052
47 110026
48 2150067
49 130003

REUBR 12
2 2 Amt .
Description
Feed Bar Guide Support =+ = « - - °/oﬂpb4' RHFE—F - -« -1
SCTEW(M4 0«7X8) -------- _u:*?/\ ---------- 4
Screw(M3.5-0.6x8) = = = " " " "JpxRY . " voromomomome 6
Feed Bar Shield (Front) =« « « - - ;’5) py—/],(ﬁu) ...... 1
Feed Bar Shield(Rear) « « « - « EVEY—L(E) e - o - - 1
Feed Bar Shield Guide « = « -+ - - i}\f) 'é“‘/m/lrif/f Roeooe 1
Feed Bar Guide = = = = = * = * HHE AR = 2
Feed Bar Shle ld (Upper) =« = « « - ) ;,;/——;v(J;) ...... 1
Feed Bar Guide Bushing + « « « - RIBHARTy Y2 o - -1
ScreW(MG_lXG) --------- J.t;i(?/‘ ---------- 1
Feed Bar Block(Rear) Shaft - - - ABg(#&)@- « « - - « - - - 1
Screw(M4—0.7X4) =« « « « « « « JTEE S A 3
Feed Bar Block(Rear) =+ « « « - - FEG(FL) » = « « o o o o o 1
Feed Bar Block(Rear) Lid - - - - ABg(#&)Z= . - « » « + - - - 1
SCTCW(M3“0.5X6) ........ JJ:;\F:‘/“ ........... 1
Looper Rocker Shaft Lever - - + « “E&R/N—  HitdEls - - - - 1
Looper Slide Block Pin =+ « « « - N—FIBEIEY « » « o o . 1
Washer ............. g\\/:‘/,\, .......... 1
Nuf ¢ « ¢ o ¢ ¢ o o o ¢ ¢ o o o o -j"\\/ ]\ ........... 1
Looper Rocker Shaft « « « « « - - —EBRNL—\pi%E - - - - - 1
Screw(M4~0.7X10) « « « = « + - - HERT o v v o v v e 9
Collar(9X17X8mm) =« + « « « < - N— ]"FiEEy 55— - - - - 1
Washer =« ¢ + ¢ ¢ o o o o o o o & T/ d o o o o o o o o o 1
Retaining Ring + « « « « « « « - AR YT oo oo 1
Looper Rocker Connecting Rod Pin N— 2 Fijfgr v FEV - - - -1
Retaining Ring « + « « = - « - - Aby YT e e 1
Feed Bar Block(Front) « = - + - - HEBIEH) « ¢« - o o e e . 1
Retaining Ring = = = = = = = « - AR FYU T e oo oo 1
Looper Rocker Connecting Rod < « A — 2 Hiiffmy K« « « « - 1
Roller Bearing =« « « = « « = « - S—FART YT o oo o 1
Looper Rocker Eccentric = * = = » IV—NEigETx kY

Feed Dog Eccentric Pin =« « « «
Feed Dog Eccentric =« < « « « <

Roller Bearing <« = <« = * -

Feed Dog Driving Connicting Rod

Feed Dog Regulating Eccentric - -

Screw(M3~0.5%4)

Feed Dog Regulating Plate Spring

Screw(M3-0.5X%6.3)

Feed Dog Regulating Plate « - - -%)Eﬁ'ﬁ'ﬁ'fl/-— S
Feed Dog Regulating Gear XVHEHXT - - - -
SCTCW(M5_0.8X8) ........ _u:*:‘/‘\ ........
Screw(M5—0_8x5) ........ JJ:;‘F:‘/“ ........
Differential Feed Dog(A4) (A5) - - Bifi¥ U (A4) (A5) - - - -
Main Feed Dog .......... f’ﬁ%) ........
Auxiliary Feed Dog =« « < = « + INEY o o e e e e e e
Screw(M3-0.5X6) = = « ¢ = - - - 128 S 20
Connecting Rod Cover =« « - - -+ - Ve RhA— . «
Screw(M4-0.7XT7.3) « ¢ ¢ « o ¢ - ERY o oo o e e

D) = A s OV

EYTREY v - L.

ETELTINL

AZ6500G



NS,

A26500G



LUBR ICAT ING MECHAN ISM

Ref.
Na

O \O 00 03O\ U B~ WD

—_—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31
32
33
34
35
36
37
38
39
40

41
42
43
44
45
46

Parts
Na
2100935
2100363
160001
110016
001820
000567
2150201
3100370
0031831
2150206

320008
2100958
3100371
2100369
2100957
2100926
2100927
2100928
2100929

310073

2150202
2150207

320009
2150095
2150094
0080503
0030748
2150097

006861

000419

3100060

110045
3100061
3100345
3100329
2150055
2150056

310081
2100896
2100895

000456
310090
2100032
0020538
110053
320010

Description
Oil Pump, Complete Set

Worm Wheel =« « « « « « « &
Screw(M4—0.7X4) =« + « « «
Screw(M4—0.7X15) « + « « «
Screw(1/4-40X5) =+ « « « .
Seal ...........

0il Tube, Complete Set

Oil Tube Fitting One Way End -
0il Tube Clamp =<+ + « < <
0il Tube(4.6X6.4X220mm) * * + *FEWISA T+ o o o« « « .

Oil Tube Fitting Stud (M6-1) = * - BKFERNLE « = =+ - -
Suction Tube, C. Set =« * -
Oil Tube Fitting Two Way

Oil Tube(4.6X%X6.4X36.5mm)
0il Filter = == = == ==
Suction Pipe (Upper), C. Set* =
Suction Tube (4X6X 18mm)

Suction Tube(2.5X4 X 60mm)
Suction Pipe (Upper) = =+ = -

Felt IIIIIIIIIII

Oil Tube, Complete Set

Oil Tube(4.6X6.4X320mm) * * - - WA
0il Tube Fitting Stud(Long) M6-1)E#EERN k (E)
Oil Pressure Regulating Valve, C. Set FWEFRGH) - « - -
Oil Pressure Regulating Valve *
Oil Pressure Regulating Ball

Guide Pin e " ®m ®m = m= = = =

Spring

Adjusting Screw(1/4-40X5)
Nut e "™ ®™m = = = = = = = = =

Oil Filter Cap = « + = « -
Screw(M4-0.7%x12) « « « « -
O-ring(P42) + « « « « « » -
0il Filter = « « « = « « «
Filter Housing - « + - - -
0il Pipe, C. Set =+ « « « =
0il Pipe « « + ¢ ¢ « « « «
0il Wick =« « = « = o o « «
Oil Pipe, C. Set =+ « - - -
0il Pipe = « * * « » + « «

Seal Plugs » + « = = » = »
0il Wick « « = « « « « « «
0il Sight Gauge « » = + - -
O-ring(P7) =« « « « = + - -
Screw(M6—-1X8) =« « « « «
0il Tube Fitting Stud(1/4-40) - - BERHEFERAL K+ « « - -«

Embs 13
Amt .

i 4 Req.

IR At 1
voe v PF— AR AL ) v e e s 1
I | 0 S B 4
. . .Jh;?i} ........... 2
c e JERT e e e e e e e e 1
o o o )N DA V2 N 2
RS -7 Pal A ¢ ) IO I 1
H-D%‘-:;'ﬁugqa ......... 4

e BRFEE . + 0 e e e e e . 7
. .1

. .2

S BASALTE) 1
ﬁlﬁu%ﬂ% ......... 1
3 A By AUNEEEEE R IPIT 1
---------- 1

BASAF (L) () - - 1

. g&)\/ﬁ,f:f ......... 1

. g&)\){,f:f ......... 1
CRASAF(E) 1
Ny 7 G R R IR 1

« o ﬁ%%iﬁﬂf’ﬁ-’f j7p(ﬁﬁi) ....... 1
...... 1

el

CERIESR o e e e e e e e e 1
FER— NI = o o o o o 1

. jj"r }f tf>:/ -------- 1
./§;? ., " " o moE o= om o= o= om omo 1
GRS - ¢ e e e e e e 1

ﬁ‘y b ......... 1

o FANT AN IR TS - - -]
. . .lh;?i} ........... 3
o o e OUT/7 .......... 1
s FANTANEF e e e 1
c e FANTANEHE - - - 1
e F AL TFEE) e 1
e ARSI T e e e e 1
e R e e e e e e e e e 1
e A AL TLGH) e - 1
s e s FANINAL TS e e e e e e e 1
C e EERR . e e e e e e e e e 1
e R e e e e e e e e e e e 1
e o jﬁ{]béﬁ—-vz ........ 1
o o OU:/7 .......... 1
e ERT e e e e e e e e e e 3
. .9

AZ6500G



14

UPPER KN FE (Angled Type)

AZ6500G



EXCLUSIVE PARTS for UPPER KNIFE (Angled Type), ArARARY

AZ65006-C5 Y IJETNERIBS
Ref. Parts

Na Na Description A 4

1 2100425 Upper Knife Holder « « « « =« « - EAXEAFT(H) - - -
2 0020491 Upper Knife - * = = = = = = == cERZ e e e e
3 2101435 Upper Knife Clamp * = ¢ = = * « EAZXHT « o ¢ o . .
4 2100354 Upper Knife Chip Guard = = + - - GBIy » » v o 0 - -
5 140013 Screw(M4-0.7Xx24) = = = = = = = = IRy« m
6 2100349 Upper Knife Clamp Plate « ¢ « « - EARZ - - - -
7 2100353 Upper Knife Stop =+ = = ¢ = e bERXZRAR IR
8 110038 Screw(M2.5-0.45X4.,5) ¢« « = « - . 1o S R
9 000665 Washer = = = = = = = = =« =& Sy T
10 2157315 Presser Foot, C. Set(CH) =« « « «H#HT (FH) = = « « = =«
11 2157301 Presser Foot Hinge(C) « + « « « - e e oo e
12 110004 Screw(M3.5-0.6X8) =« = « « « - - IERY ¢« o v o0 oo e
13 004136 Screw(1/8—44X2.7) « « « « « « » IERT ¢ oo o0 oo
14 2107412 Presser Foot (Front/Rear) Unit (C5)$¥= (gff-#) (k) - - -
15 2107105 Presser Foot Stitch Tongue(C5) = JIe « « ¢ ¢ « ¢ o «
16 2107163 Presser Foot Adjusting Plate - - ¥tk - - - - - -
17 005036 Screw(1/8-44X5.6) =« « « = « « - IERT o oo o 0 o o
18 0020501 Thread Chain Guide(C) « +» « - =« - BT AR« = ¢« » - -
19 004141 Screw(3/32-56X2.1) « ¢ « « + « & IERY « oo oo oo
20 0025035 Presser Foot Spring(Small) =« « « I XR(OUN) « o o o
21 006093 Screw(3/32-56X5.6) ¢ ¢ ¢ o o o o IERY o v o o oo o e
22 0033529 Presser Foot(Rear) Adjusting Plate #—F@&iH - « - + -
23 000216 Nut ............... ﬂ—\\/ ]\ ........
24 000747 Pln ............... ]:°\‘/ .........
25 2159112 Needle Clamp(C) » « « « « « « « SHIEA « o o 0 oo o
26 2108076 Stitch Plate(C5) =« ¢ = « « « « - SR e o0 e e e
27 2109055 Differential Feed Dog+ - - - - - Y « ¢ ¢ o 0 oo
28 2109056 Main Feed Dog « « = « + « = = « - BIEY = o 0o e e e
29 2157305 Presser Foot Spring(Large) =+ « « T NR(K) « « « » -
30 110002 Screw(M3-0.5X5) « ¢ ¢ « ¢ ¢ « o 1 B A

AZ65006



15

AZ6500G-A4-52

A765006



AZ6500G-A4-52 EXCLUSIVE PARTS

Ref.

|g

OO O 1O\ W P LI

—

12
13
14
15
16
17
18

Parts
No
2157324
2157300
110004
004136
2107409
2107104
2107163
005036
0022156
004141

0025035
006093
0033529
000216
000747
2157305
110002
2108079

YIETIERRR
Description oA 4
Presser Foot, C. Set(A4) M (GE) - « ¢« > - - -
Presser Foot Hinge =+ + = « « - - sl AV IR
Screw(M3.5-0.6X8) « « « « « o & R ¢ o e o o o v
Screw(1/8-44X2.7) « « « « « « « IERY » o 0 0 0 o o
Presser Foot (Front/Rear) Unit - - ¥ (gij- &) (2) - - -
Presser Foot Stitch Tongue(A4) «JU« ¢ « « ¢« « o o o &
Presser Foot Adjusting Plate - - #irFditk- - - - - -
SCTBW(1/8_44X5.6) ....... JJ:*:‘/“ ........
Thread Chain Guide =« + « « « « - TBBEALR o o o o -
Screw(3/32-56X2.1) « « « « « - - IERT e o v o 0 o o
Presser Foot Spring(Small) CHITNR(UN) - e e e e
Screw(3/32-56X5.6) « + -+ - ¢ IERY » v 0 o0 e .
Presser Foot(Rear) Adjusting Plate ¥—F&ikH - - - - -
Nut ............... ‘j-\y '\ ........
Pin s « = o « ¢ o o o o« o o o o B o o o 0 o e e e s
Presser Foot Spring(Large) -+ « ¥z NR(K) - - - - -
Screw(M3-0.5X5) =+ = « « ¢ o o . 155 3520 SN
Stitch Plate(A4) « « « « o + + « GIHE « « o o o 0 o o

AZ6500G



16

“K1" DEVICE

AZ6500G



“K1" DEVICE

Ref.

_'Z

S \NO 00 -1 O\ B Lo

p—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28

Parts
No.
2159900
2101167
004314
001230
2101163
110068
2101151
2101152
2101155
005112

000240
2101160
2101161

004139
2101156

110036

160001
2101157
2101158
2101164

170010
2101159
2101166
2101165

001196

310011

007623
2151001

Ki'EE 16

Amt .

Description i £ Req.
“K1” Device, Complete Set+ * - « “KI"2%@EGH) « - « - » « - - 1
Suction Pipe Cover =« ¢ « « « « ARG G )N— ¢ ¢ o o 0 o v 1
SCFCW(1/8_44X5.6) ....... _U:;i(:‘/“ ........... 1
Screw(3/32-56X3.8) « ¢ « « + - IERY ¢ o v o 00 0o o . 2
Lower Trimming Knife Driving Arm THEE&BE- - » » - - - - - 1
SCI‘BW(M4‘0.7X8) ........ lh*“j ........... 1
Suction Pipe, Complete Set - - -HRIA®EGH) - - - - - ¢ - - - 1
Suction Pipe + = ¢ « ¢ ¢ o ¢ ¢ & F&i&%‘:*ﬁ; ......... 1
Upper Tr1mm1ng Knife =« ¢« = « « « _t}j ............ 1
Screw(3/32—56x6) ........ Jh*\‘/“ ........... 2
0i] Wick * » = * o « o o o o o WH e o o o v e e e e e e 1
Trimming Knife Holder Pin-+ - - « IXFLEL = = « ¢« ¢ ¢ « 1
Holder Pin Support « « « « - - - HAEFEEVERMAE - - - - - - 1
Screw(3/32—56)(3) ........ JJ:;\F\‘/" ........... 2
Lower Trimming Knife =« « - - - - TH e oee e e e 1
SCI‘CW(M3—0.5X6.5) ....... _[J_‘.*“/“ ........... 1
Screw(M4=0.7X4) « « « o « « « & R o o v o v e v e e 1
Guide Block Holder =« « + ¢ « - THALA REIEAS - - - - - 1
Lower Trimming Knife Guide Block XY A KEJ -+ « « « « « - - 1
Lower Trimming Knife Driving Link FHEBY > 27 -+ ¢ - - - - 1
SCI‘CW(M4‘0.7X4) ........ _u:*:‘/“ ........... 1
Lower Trimming Knife Pushing Plate FTHEF R « + « - - ¢ 1
Driving Link Presser =+ « « -« - - ey 7. -+ o o . 1
0il Wick Clamp = « » « « « ¢ « = BEGE A « ¢ ¢ v o o v e 1
Screw(1/8-44X6) =« « « o « ¢ o o IERY o o v 0 0o v o 0o 1
Felt o o » o o o o o o o o o o s A A R 1
SCTGW(9/64“40X5.3) ....... lt*“/\\ ........... 9
Suction Pipe Support =« + - + - - BOA BRI E = 00 e 1

AZ6500G



17

“C” DEVICE

AZ65006



'C" DEVICE

=
5%

OO 0 1N DN B LI

—_

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

31

Parts
Na
2109932
0033939
1094011
1097000
009960
000669
000600
000009
1097001
006905

0010263
1096000
1298000
0033938

005040
0033937
0033936
0033935

000334

005505

1090133
0010052

000623
0010112
0010290
0010310
0033940
1096004
1096005
0011987

009814

Description

“C” Device, Complete Set =+ = *
Hose Band(1/4 inch) » « « « -
Hose Nipple (PT1/8X8) « « « -
Regulator (AR2000-01BG) =~ - -
Screw(M5—0.8X16) » + « « « =
Washer ...........
Spring Washer s+ « « « « - « -
N\lt .............
Regulator Support = = « « « -
Wood Screw(¢5.1%x20) « « «

‘CTEE 17
Amt .

m A& Req.
.“C”%E(ﬁgﬂ) ........ 1
R—=ANVKQA/MAALF) - -1
B—RA=g ) o o o0 o 1
VX2l —HF « ¢ ¢« o ¢ o s 1
IERY o 0 o v v o v v o 9
7»/\‘/,\, .......... 4
ATV T Ty s« - - - 2
Y 4 }\ ........... 2
V¥ LSRR - - - 1
KRR o 0 0 0 v o v 0w v 9

Connector (EC6-PT1/8) cLARTHE oL, - 1
Nylon Hose(4X6X2000mm) . . + - FAv&HE—R- . ., . - ]
Air Valve, Complete Set+ . . * * =7 A7) - . . . . - 1
Collar(6.4x13X9%mm) - - - - TTFARAVTHMAR DS — - - 1
Screw(11/64-40%x8.5) = - -« - ERXY o v v v v e -5
Return Springe« « « « « « = « ITTNRNVTHHBIAR - o .. -1
Air Valve Holder « « « - + - TNV TERfSE - . .. 0]
Air Valve Stop = = ¢ ¢ « = ITTFTAAT APy o0 o 0]

L mmom o moawomomow o U EEE 1
g&%usﬁng Screw(11/64-40%16) - '%Eﬁég%i/ .......... 1
TAC Valve, C. Set » » « « - - TACoSAV T (JH) + « » « « » - 1
TAC Valve = « « ¢ « = « « « & TACOS)LT ¢« o o 0 0 0 o o 1
Gasket ¢ *» + ¢ o ¢ o o o o . VARV A R SR S 2
Joint (I-4) =+ « « + = = « « » e N 9
Connector (EFC6-PT1/8) « « - - = S R 1
Venturi Tube =+ « « = « + « « RUFa P o o v v oo 1
Hose Band (3/8 inch) » « - « - R—=ANRVK@BBALF) ¢+ -2
Vinyl Hose(12Xx18Xx1500mm) cE=— LR— R e e e e 1
Vinyl Hose(12X18X500mm) « « « * E=— b R— R« « ¢ « « « & 1
UL Clamp + = = « » = » + » » ULZ Sy T e oo oo e e e 3
Wood Screw(¢3.1x20) + « + - KRR o oo v e e e e 3

AZ65006



18

AZ6500G

26




MISCELLANEQUS SUPPORT NG BOARD 27 B3R

Ref.

—

11
11
12
12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27
28
29
30

Parts
Na

2100381

110015
2100382
110013
2100339
000070
009861
2101450
2101451
0020064

000162
000162
000016
000016
2100375
005624
2100337
2100338
009864
009871
0020057
0020045

2100336
000538
140011

2100374
350007

0020078

0020077
009992

0020076
009995

18
Anmt .

Description &n % Req.
Belt Cover =« * o ¢ o o o o o & NS '\ HoN— t e e |
Screw(M4-0.7><25) ........ JJ.'.* .......... 9
Supplementary Belt Cover =< =+ - '/\/V}xﬁﬁﬁbj}/\—— ------ |
Screw(M4-0.7x8) = = = = = "= = = Ry o =mmmn 2
Supporting Board =< = = ¢ o ¢ < . F‘{rtﬁ ----------- 1
Hanging NUL * * * ¢ = ¢ ¢ ¢ o ¢ a@@{JFw, L, = = = = = = = 4
Hanging Bolt (Semi-submerged onl J“ﬁ/b‘ (ﬂﬁctit0)2}) . 4
SpﬂCCI’(lSmm) .......... ﬂ‘#*ﬁx/\‘—'ﬂ' ..... . 4
Spacer (5um) (See the below) * + * ZRFRAX—HY(FiczH) - - 4
Supporting Board Rubber Cushion* AR AHE « < = « « = « 8
Washer(Semi-submerged) =« < < ¢ - A A € 2 - v) B
»  (Full-submerged) - = - - - Ty (@A) - - - - - 20
Nyt (Semi—submergedj = « <+ = -« - Fy b EEX) - - - ... -8
Nut (Full-submerged) « = = =+ + + - Ty b (UK - - .- 20
Chute (Upper) Support =« = « + - * Y a— b (L) EfR - !
Screw(M4=0.7X10) « « « « « = T A R 4
Chute (Upper) « = o + « o o o « .%Eif:f 1S (J:) c & naaoaw Wl
Chute (Lower) = =+ =+ @ @ o o oS/ a— 1 (F) * = === =« 1
Hanging Bolt (Full-submerged cnly)@ ) ﬁ<JVi\(é§6tE§0)¥+) -4
Bolt (Full-submerged only) * + + « R b (£LKXDOH) - + - - 4

Supporting Board Connector (Full—submerged only) %¥li=g(£iA04) 2
Supporting Board Sleeve (Full-submerged only) %r#ir)-7(4iR04) - 2

Supplementary Chute Cover - + + - ¥ =a— MEHBIH N— - - - - - 1
Washer =« © + ¢ o o ¢ o ¢ o o o & A AV S I R 1
Wing Bolt (M4-0.7X6) =« + « = « - FaIERILR o oo oo . 1
Chip Receiver (Semi—submerged only) 814 (kXKD A) - - -1
Wood SCTCW(¢3.5X16) ...... **:‘/“ ........... 9
Idler, C. Set(for Left Footing Pedal) 74 K () - - - - - 1
Tdler Support s « + + o « « « « FARSEMIR « » « « - - 1
Screw(M4—0_7x10) ........ J.l:%?‘/ ........... 2
Idler « « « + ¢ o o o o « « « o & FART ¢ ¢ 0 o o v v 0o 1
SCTCW(M3-0.5X5) ........ Jh;i{f/“ ........... 9

(&) FT—7NAOES45mOBFIIARE,

Note :

Not necessary when the thickness of Table is 45mm.

AZ65006



19

A265006



THREAD STAND

Ref.

Ig

S O 00 ~1 O L B LD

—

12
13
14
15
16
17
18
19
20

21
22
23
24
25
26
27

Parts
Na
9620695
9620631
9620670
9620689
911002
911001
910001
9620673
911006
910000

9620675
930052
930053
910003

9620702

9620703

9620700

9620688
911060

9620691

9620690
9620665
9620678
9620679
9620680
9620681

930055

RILE 19

. % Amt .

Description T3} Req.

Thread Stand, C. Set(5 Spools Type) XL & GH) GA%H) - - - 1
Column Cap ........... :1-‘7‘_1\;’—\,.:(\)'7’ ....... 1
Column Pipe(Upper) « « « + « « -« A5 AL (L) e ¢ o o o 1
Thread Guide Holder(Large) - « « HA FHEAF(K)+ » + + « - 1
Screw(M4—0_7X20) ........ JJ:*T\) ........... 1
SCI'CW(M4-0.7X12) ........ _Lt*:‘/“ ........... 3
Nut ¢ ¢ ¢ ¢ o ¢ ¢ ¢ o o ¢ o o o & -j‘\y '\ ........... 4
Column Pipe Connector « =+ + =« =« ASANRLTREE - - - - o - 1
SCFCW(M5—0.8X13) ........ lt;i(:‘j ........... 2
Nut ¢ ¢ ¢ ¢ o ¢ o o s ¢ o o o o & —j"\\/ ]\ ........... 7
Column Pipe(Lower) =« « « « « « S ENXNALTF(F) =+« ¢ - - 1
Washer =+ * + ¢ ¢ ¢« ¢ ¢ ¢ o o o & T/ e oo 0 o o o o o 1
Spring Washer s « ¢ « « ¢« ¢« « « S INS/ A7 B AVE SRR 1
Nut (M16=1.5) = = = « = = « « « - A R 1

Thread Hanger (2 Spools Type)
Thread Hanger (3 Spools Type)

Thread Eyelet « « « < ¢ ¢ « o <« TAVY k-« o o -
Thread Hanger Holder =+ + « + + - 2y RAVITRX
Screw(MG—l)(lS) ......... _u:*:‘/“ ......
Thread Guide Arm « = « « « « « - HART—A- «
Thread Guide Holder (Small) cHAREALT () -

Thread Guide(5 Spools Type) + -
Spool Cushion =« = « = + « « - » .
$p00l Pinme « « o ¢ o o o e .
Spool Mat « ¢ + ¢ o o o o o oo
Spool Seat Disc = ¢ « « = o o ¢ -
SpI' lng Washer « ¢ = » ¢ o ¢« o o &«

RS- NIvrayv
AT =)V o - .

* ALy RAVHQERAR) - -2
* ALy RNV GFAM) - -2

* ALy R A ROEKAH) - -1

..... 5

AZ65006



20 WARNING LABEL = <JL

LABEL Parts No Description
3R n ] & i 4%
LA crmon/\
Do not operate without eye guard 390140 CAUTION IN OPERATION

and safety devices.
Before threading, changing needle,
cleaning etc. switch off main switch.

A XN
B<BITHHET D,

AT | ss0m3 | mEEES <A
BEETHOTHS. A
AU RE > PHOTE,
WSCRBETSC L,

C—
—

-

ABERTE| con-ERREER

A DANGER ?f}?f)gig;’;‘&t DANGER : WARNING OF ELECTRIC SHOCK BY
=2 Lo Co HIGH-VOLTAGE

To open this cover, 390144
[turn off power | BEAESN
supply and wait f
mare than 5 minutes
|before opening.

“Be sure to connect earth line.”
@ 390145
T—AFX)NV

ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING
390146 DIRECTION

EEGRERR TV

TO EYES
390147 BELT COVER: DO NOT INSERT FINGERS

2 EYE GUARD : TAKE CARE NOT CAUSE INJURY

otion FHEET
A CAUTION FOR HIGH TEMPERATURE
DO NOT TOUCH STEPPING MOTOR AND
390148 | SOLENOID

aﬁ%ﬁ HBEE T N




LIST of MAIN SPARE PARTS
(EE&SBRURX )




21

AZBSUUG Class LIST of MAIN SPARE PARTS (X E&H&HU A I)

Main Parts Presser Presser Presser . Thread
Needle Stitch
Foot Foot Foot (Front Chain
Clamp Tongue
C.Set Hinge Rear) Unit Guide
Models gt Ik 2 () Hxeryy Hxz@H@E) HzoM FERIAR
AZ6500G-A4 2159111 2157310 2157300 2107409 2107104 0022156
CS [2159112 2157315 2157301 2107412 2107105 0020501
A4-52 12159111 2157324 2157300 2107409 2107104 0022136




21

Stitch Differ- Main Auxi liary | Upper Lower Doub le
ential Chaining
Plate Feed Dog Feed Dog Feed Dog Looper Looper Looper
ot |y | gy | A%y | EA—x | FA—s [ZERV-A
-2108050 12109050 2109051 2109052 2109320 2109347 2109302
2108076 12109055 2109056 " " " "
-2108079 [ 2109050 2109051 | n " | "

4




AZ6500G

I
I
I
|
I
I

Parts Page Ref. Weightl
_No., No. No. (g)
000009 17 8
000010 2 6
000010 4 52
000014 4 67
000014 9 35
000016 18 12
000035 6 26
000035 10 35
000070 18 6
000162 18 11
000177 4 9
000178 4 7
000182 4 48
000216 8 44
000216 14 23
000216 15 14
000240 16 11
000322 4 29
000334 17 19
000393 6 45
000419 13 30
000444 2 9
000456 13 41
000482 8 6
000526 5 25
000528 11 38
000532 7 14
000538 18 22
000561 11 39
000567 6 48
000567 13 6
000600 17 7
000623 17 23
000629 9 26
000644 1 5
000644 4 28
000653 4 38
000665 14 9
000669 11 6
000669 17 6
000688 7 27
000690 11 34
000726 1 37
000747 8 45
000747 14 24
000747 15 15
000779 9 31
001123 1 4
001196 16 25
001203 2 21
001230 16 4
001820 13 5
003636 5 24

(g) |

INDEX
Parts Page Ref. Weightl
No. No. No.
003637 1 10
003637 2 23
003637 6 23
003655 12 21
004136 8 38
004136 14 13
004136 15 4
004139 16 14
004141 8 40
004141 14 19
004141 15 10
004314 16 3
005036 8 48
005036 14 17
005036 15 8
005040 17- 15
005075 1 30
005112 16 10
005345 6 31
005505 17 20
005624 18 14
006035 4 27
006093 8 42
006093 14 21
006093 15 12
006816 1 22
006861 13 29
006905 17 10
007623 16 27
007627 6 51
009814 17 31
009853 4 50
009861 18 7
009864 18 17
009871 18 18
009960 17 5
009992 18 28
009995 18 30
0010052 17 22
0010112 17 24
0010263 17 11
0010290 17 25
0010310 17 26
0011987 17 30
0013208 12 24
0020004 1 15

PAGE =
Parts Page Ref. Weight
No. No. No. (£)
0020005 1 16
0020016 2 22
0020045 18 20
0020057 18 19
0020064 18 10
0020076 18 29
0020077 18 27
0020078 18 26
0020118 4 6
0020123 4 43
0020124 4 45
0020125 4 46
0020126 4 47
0020137 1 29
0020165 4 51
0020166 4 54
0020167 4 49
0020350 11 44
0020401 12 32
0020491 14 2
0020496 7 13
0020501 14 18
0020538 11 36
0020538 13 44
0021735 3 27
0022156 8 39
0022156 15 9
0022215 4 16
0023473 12 40
0024083 4 4
0024084 4 3
0024095 2 25
0024156 4 14
0024157 4 5
0024446 2 20
0025035 8 41
0025035 14 20
0025035 15 11
0030255 4 13
0030748 13 27
0031111 4 8
0031831 13 9
0032604 6 34
0032879 1 23
0032919 7 24
0032952 4 12
0032962 4 11

1



INDEX

‘Parts Page Ref. Weight! Parts Page Ref. Weightl
No. No. No. (g) ! No No. No (g)
I 110009 4 18
0033024 3 14 i 110009 6 27
0033529 8 43 I 110009 9 12
0033529 14 22 I 110009 10 14
0033529 15 13 I 110011 6 33
0033627 1 24 I 110012 1 12
0033935 17 18 | 110012 2 11
0033936 17 17 Il 110012 7 18
0083937 17 16 I 110012 8 8
0033938 17 14 I 110013 2 2
0033939 17 2 I 110013 3 7
0033940 17 27 ! 110013 4 2
] 110013 6 46
0036518 3 22 I 110013 18 4
I 110015 18 2
0068146 12 30 I 110016 1 18
0068202 11 29 I 110016 11 43
0068517 3 15 I 110016 13 4
| 110017 11 45
0077301 5 34 I 110026 4 68
I 110026 12 47
0080503 13 26 I 110027 6 53
i 110031 1 14
0093090 5 7 I 110033 11 26
0093303 4 60 I 110035 4 63
0093528 3 26 I 110035 7 12
0093864 7 16 I 110036 10 17
I 110036 16 16
0095027 11 8 I 110038 14 8
I 110041 4 37
100000 11 40 I 110045 1 6
100001 1 13 I 110045 13 32
100001 8 23 I 110046 7 26
100002 11 5 I 110048 3 3
100072 12 19 I 110053 13 45
100073 8 2 I 110054 2 32
I 110064 3 19
110001 2 3 I 110064 12 2
110001 4 25 ' 110065 8 22
110001 6 29 I 110068 16 6
110001 7 21 I 110070 12 39
110002 4 32 I 110071 9 17
110002 6 36 I 110076 2 8
110002 8 36 I 110091 4 42
110002 9 36 I 110106 2 15
110002 14 30 |
110002 15 17 I 120006 6 6
110003 2 28 I 120006 7 6
110004 7 15 I 120006 9 5
110004 8 34 | 120006 10 24
110004 12 3 I 120006 11 2
110004 14 12 I 120010 8 17
110004 15 3 ! 120013 9 32
110006 6 18 | 120017 1 28
110008 4 40 I 120017 8 20

Page = 2

Parts Page Ref. Weight
No. No. No. (g)
120018 10 29
120024 10 5
120049 6 2
120049 7 2
120049 9 2
120049 10 2
130001 9 16
130002 12 15
130003 3 25
130003 12 49
130026 4 35
140000 11 17
140001 10 22
140001 11 11
140002 10 12
140003 6 13
140004 9 21
140011 18 23
140013 14 5
140014 7 30
150004 3 10
160001 1 8
160001 5 4
160001 8 31
160001 9 10
160001 10 26
160001 11 33
160001 12 12
160001 13 3
160001 16 17
160002 6 4
160002 7 4
160002 9 23
160003 6 8
160003 7 8
160003 10 8
160003 12 43
160007 5 2
160007 8 26
160007 11 21
160007 12 10
160016 6 19
160027 5 14
170010 16 21
170032 2 5
170045 8 11
170047 8 15
170049 4 58
180001 8 12



INDEX Page = 3

Parts Page Ref. Weight!| Parts Page Ref. Weightl Parts Page Ref. Weight

300032 10 36
300043 1 34

1096005 17 29 I 2100241 11 14

I 2100242 11 13

1097000 17 4 | 2100243 11 15

310001 6 42 1097001 17 9 | 2100244 11 16
310005 6 40 I
310011 16 26 |
1

310065 9 28

2100248 11 9
2100249 10 20
2100249 11 10

1298000 17 13

_No No No (g) | No. No. No. {(g) | No. No. No. ()
180002 12 37 | 390513 2 33 | 2100161 7 7
180003 12 42 I | 2100161 9 9
180014 10 18 | 910000 19 10 | 2100161 10 7

| 910001 19 7 | 2100162 7 5
190000 4 53 | 910003 19 14 | 2100165 7 10
190001 11 41 | | 2100167 7 28
190002 4 44 I 911001 19 6 | 2100168 7 29
190015 2 13 | 911002 19 5 | 2100173 7 3
190016 4 10 | 911006 19 9 | 2100174 7 19
190080 8 1 | 911060 19 19 | 2100176 6 15

| | 2100181 8 3
210009 9 30 | 930052 19 12 | 2100189 8 28

| 930053 19 13 | 2100192 8 21
300000 10 21 | 930055 19 27 | 2100193 8 13
300000 11 4 I | 2100197 8 18
300000 12 18 | 1090133 17 21 | 2100199 8 30
300001 12 23 I | 2100211 10 10
300004 1 27 | 1094011 17 3 | 2100215 10 1
300008 6 12 I I 2100221 9 19
300008 9 20 | 1096000 17 12 | 2100227 9 15
300008 10 11 I 1096004 17 28 I 2100229 4 61

I

|

|

|

|

|

|
310073 13 20 | 2049401 1 36 I 2100251 11 3
310081 13 38 | i 2100251 12 17
310089 6 16 | 2100006 1 1 I 2100252 11 28
310089 9 24 i 2100009 7 22 | 2100253 11 30
310090 13 42 | 2100011 1 7 | 2100256 11 35
310109 5 27 | 2100012 1 9 | 2100262 11 31

I 2100014 1 3 I 2100263 11 37
320008 6 47 | 2100024 2 24 | 2100266 11 12
320008 13 11 | 2100032 13 43 I 2100267 11 32
320009 13 23 | 2100035 3 1 | 2100269 11 27
320010 13 46 | 2100037 3 21 | 2100271 11 42

| 2100047 3 4 | 2100272 5 31
330000 3 17 | 2100053 1 17 I 2100275 12 35
330008 3 16 | 2100063 4 1 | 2100276 12 36

| 2100088 9 3 | 2100277 12 33
350007 18 25 | 2100088 10 3 | 2100278 12 34

I 2100098 5 41 | 2100279 12 41
390097 2 18 | 2100099 8 25 I 2100280 12 27
390098 2 17 | 2100105 5 19 | 2100281 12 14
390140 20 1 | 2100117 5 21 | 2100283 12 13
390143 20 2 I 2100136 6 11 | 2100288 11 20
390144 20 3 | 2100137 6 7 | 2100289 12 38
390145 20 4 } 2100138 6 14 I 2100336 18 21
390146 20 5 | 2100144 6 3 | 2100337 18 15
390147 20 6 | 2100145 6 32 | 2100338 18 16
390148 20 7 | 2100152 6 39 | 2100339 18 5
390177 2 16 | 2100160 7 1 | 2100349 14 6



(g)

Parts Page Ref. Weight!|
_No No No.
2100353 14 7
2100354 14 4
2100363 13 2
2100369 13 14
2100374 18 24
2100375 18 13
2100381 18 1
2100382 18 3
2100404 4 17
2100410 5 17
2100412 5 35
2100413 5 36
2100414 5 39
2100417 5 40
2100418 7 11
2100419 7 25
2100425 14 1
2100433 10 25
2100434 12 16
2100435 12 25
2100436 10 27
2100437 10 30
2100438 10 28
2100441 10 33
2100442 12 20
2100443 12 22
2100444 12 26
2100450 12 31
2100451 12 28
2100452 12 29
2100502 6 28
2100518 8 19
2100533 6 41
2100535 6 43
2100536 6 44
2100538 2 19
2100580 8 5
2100602 12 11
2100625 5 3
2100642 5 43
2100642 6 20
2100667 9 25
2100671 11 22
2100672 11 23
2100673 11 24
2100674 11 25
2100703 2 27
2100854 9 33
2100855 2 26
2100856 2 31
2100861 3 13
2100863 1 21
2100864 1 20
2100865 12 1
2100866 12 4

INDEX Page = 4
Parts Page Ref. Weight! Parts Page Ref. Weight
_No No No (g) | No. No. No. (g)
2100867 12 5 ! 2108050 6 30
2100868 12 8 I 2108076 14 26
2100869 12 6 I 2108079 15 18
2100870 12 7 |
2100872 5 15 I 2109050 12 44
2100874 3 24 I 2109051 12 45
2100875 1 26 | 2109052 12 46
2100884 9 18 | 2109055 14 27
2100890 9 37 I 2109056 14 28
2100892 9 27 I 2109201 10 16
2100895 13 40 I 2109210 6 52
2100896 13 39 I 2109211 6 35
2100899 6 5 I 2109212 6 50
2100900 9 1 I 2109302 10 34
2100902 10 6 I 2109320 9 29
2100903 9 22 I 2109347 10 15
2100918 3 20 I 2109932 17 1
2100921 3 2 I
2100926 13 16 I 2110026 3 6
2100927 13 17 | 2110027 3 5
2100928 13 18 [ 2110183 5 6
2100929 13 19 | 2110184 5 5
2100935 13 1 I
2100957 13 15 | 2120537 5 16
2100958 13 12 |
2100960 3 23 | 2129423 2 29
I
2101151 16 7 I 2150015 1 11
2101152 16 8 I 2150016 2 1
2101155 16 9 I 2150017 3 18
2101156 16 15 I 2150018 2 4
2101157 16 18 I 2150019 7 20
2101158 16 19 I 2150020 7 17
2101159 16 22 I 2150021 723
2101160 16 12 I 2150022 3 12
2101161 16 13 I 2150023 2 10
2101163 16 5 I 2150024 2 12
2101164 16 20 I 2150025 2 14
2101165 16 24 I 2150026 1 19
2101166 16 23 I 2150027 4 59
2101167 16 2 I 2150035 6 37
2101435 14 3 I 2150038 5 10
2101450 18 8 I 2150039 5 18
2101451 18 9 | 2150040 5 26
1 2150041 5 28
2107104 8 46 I 2150042 5 37
2107104 15 6 I 2150043 5 20
2107105 14 15 I 2150044 5 32
2107163 8 47 i 2150045 5 33
2107163 14 16 I 2150046 5 29
2107163 15 7 | 2150047 5 30
2107409 8 37 | 2150048 5 23
2107409 15 5 I 2150049 5 22
2107412 14 14 I 2150050 5 42
I 2150051 6 17



()

Parts Page Ref. Weightl
No. No. No
2150055 13 36
2150056 13 37
2150057 6 24
2150058 6 25
2150060 7 9
2150063 12 9
2150064 11 1
2150065 11 18
2150066 11 19
2150067 12 48
2150069 5 38
2150070 9 6
2150071 9 4
2150072 9 7
2150075 9 8
2150075 11 7
2150084 9 14
2150094 13 25
2150095 13 24
2150096 5 9
2150097 13 28
2150105 6 1
2150111 4 55
2150112 4 56
2150115 4 26
2150116 4 15
2150117 9 34
2150118 10 13
2150119 4 62
2150120 4 65
2150121 4 66
2150123 4 64
2150124 4 24
2150125 2 7
2150130 9 11
2150131 4 33
2150132 4 57
2150138 8 16
2150139 8 24
2150140 8 27
2150141 8 29
2150145 8 4
2150146 8 7
2150147 8 9
2150148 8 10
2150150 6 49
2150151 4 41
2150160 4 36
2150162 4 31
2150165 4 39
2150166 10 4
2150167 4 30
2150168 10 23
2150169 10 19
2150170 10 9

AINDEX

I
I
I
I
[
I
I
I
I
I
I
I
I
|
I
I
I

Parts Page Ref. Weightl
_No No. _No. (g)
2150173 4 34
2150180 5 11
2150201 13 7
2150202 13 21
2150206 13 10
2150207 13 22
2150210 1 2
2150214 5 1
2150500 6 10
2150510 6 9
2150515 9 13
2150550 10 32
2151001 16 28
2157300 8 33
2157300 15 2
2157301 14 11
2157305 8 35
2157305 14 29
2157305 15 16
2157310 8 32
2157315 14 10
2157324 15 1
2159111 6 21
2159112 14 25
2159900 16 1
3100060 13 31
3100061 13 33
3100129 5 8
3100329 13 35
3100345 13 34
3100370 6 38
3100370 13 8
3100371 13 13
9620631 19 2
9620665 19 22
9620670 19 3
9620673 19 8
9620675 19 11
9620678 19 23
9620679 19 24
9620680 19 25
9620681 19 26
9620688 19 18
9620689 19 4
9620690 19 21
9620691 19 20
9620695 19 1
9620700 19 17
9620702 19 15
9620503 19 16

Page = 5§
Parts Page Ref. Weight
No. No. No. (g)




